INSTALLATION INSTRUCTIONS AND PARTS LIST

APPLICATION: MODEL 571032/401032 SES/GRIP STEP BRAETS ON:
09-16 RAM CREW CAB, QUAD CAB, AND MEGA CAB PICKUPS

1. READ INSTRUCTIONS COMPLETELY AND CHECK TO MAKE SUREHAT ALL REQUIRED PARTS
(LISTED ON SERVICE PARTS LIST) ARE ON HAND BEFORE 8RTING THE INSTALLATION.

2. ASSEMBLE THE LOAD REACTION STUDS AND HARDWARE AS FQ.OWS.

NOTE: USE A 4" STUD (ITEM #16) FOR THE FRONT BRACKE T AND A 3" STUD (ITEM #15) FOR THE
REAR BRACKETS. HEAVY DUTY PICKUPS WITH THE DIESEL E NGINE WILL NOT USE THE
CENTER LOAD REACTION STUD.
2.1. ON THE SHORT THREADED END OF THE LOAD REACTIOSITUD (ITEM #15, 16, 19), INSTALL A
3/8” SERRATED FLANGE NUT (ITEM #14) BACKWARDS TO THBOTTTOM OF THE THREAD.
THEN INSTALL A 3/8” FLAT WASHER (ITEM #13) AND RUBHEER “CUSHION” WASHER (ITEM #
12) TIGHT UP AGAINST THE SERRATED FLANGE NUT. (THEND OF THE STUD MUST BE
RECESSED IN THE RUBBER WASHER APPROX. 3/16").
2.2. ON THE LONG THREADED END OF THE STUD, INSTALA 3/8” SERRATED FLANGE NUT (ITEM
# 14) BACKWARDS TO NEAR TO THE BOTTTOM OF THE THRES

3. ATTACH THE LOAD REACTION STUD ASSEMBLIES TO THE MONTING BRACKETS AS SHOWN.
INSERT THE STUD, FROM WHAT WILL BE THE INBOARD ORRAME SIDE THRU THE LOWEST
HOLE IN THE BENT FLANGE OF THE BRACKET THAT WILL AlLOW THE RUBBER WASHER TO
SEAT FIRM AGAINST THE SIDE WALL OF THE FRAME. INSTAL A FLANGE NUT (ITEM #14) ON THE
OUTBOARD END OF THE STUD (FINGER TIGHT ONLY).

4. ON THE RIGHT SIDE OF THE VEHICLE, REMOVE THE FACTORFRONT, CENTER, AND REAR BODY
MOUNT BOLTS (ONE SIDE OF THE VEHICLE AT A TIME), THSE WILL NOT BE REUSED. INSTALL
THE MOUNTING BRACKETS PER THE FOLLOWING INSTRUCTIOS!

4.1.USING A M12 — 110MM BOLT (ITEM #9) AND A 2.0" WASHR (ITEM #11) INSTALL THE FRONT
MOUNTING BRACKET (ITEM #1, 2) TO THE FRONT BODY MONT AS SHOWN (LEAVE THESE
FASTENERS FINGER TIGHT).

4.2.USING A M12 — 110MM BOLT (ITEM #9) AND A 2.0” WASHR (ITEM #11) INSTALL THE CENTER
MOUNTING BRACKET (ITEM #3, 4) TO THE CENTER BODY MONT AS SHOWN (LEAVE THESE
FASTENERS FINGER TIGHT).

4.3.FOR 1500 PICKUPS, IF THERE IS A CAST IRON DAMPENER THE REAR BODY MOUNT
PLEASE REMOVE (THIS WILL NOT BE REUSED).

4.4, USING A M12 — 110MM BOLT (ITEM #9) OTE: IF INSTALLING ON A HEAVY DUTY PICKUP
USE A M12-160MM BOLT (ITEM #10)) AND A %" FLAT WASHER (ITEM #18) INSTALL THE
REAR MOUNTING BRACKET (ITEM #5, 6) TO THE REAR BODWIOUNT AS SHOWN (LEAVE
THESE FASTENERS FINGER TIGHTNOTE: THE ORIENTATION OF THE REAR BRACKET
WILL BE DIFFERENT BETWEEN THE QUAD/CREW CAB PICKUPS AND THE MEGA CAB
PICKUPS. IF INSTALLING ON A QUAD/CREW CAB PICKUP RE FER TO FIG. 2, IF
INSTALLING ON A MEGA CAB PICKUP REFER TO FIG. 3.

4.5.ATTACH THE REAR OUTBOARD MOUNTING BRACKET (ITEM #78) TO THE REAR INBOARD
MOUNTING BRACKET (ITEM #5, 6), USING THREE 3/8-16 X.0 SCREW, 3/8" FLAT WASHERS
AND 3/8" FLANGE NUTS. (ITEMS #17, 13, 14NOTE: IF INSTALLING ON A LIGHT DUTY
PICKUP INSTALL IN THE LOWER HOLE LOCATIONS, IF INST ALLING ON A HD PICKUP
INSTALL IN THE UPPER HOLE LOCATIONS. (FIG. 1)

TRUCK EQUIPMENT |

(A LUVERNE Company) 552859 SHEET 1 OF 5 20APR15
1200 E. Birch SL. Brandon, SD 57005




5. ATTACH THE STEP PLATE PER THE INSTRUCTIONS INCLUDEWITH YOUR STEP PLATE
ASSEMBLY.

6. POSITION THE LOAD REACTION STUD ASSY SO THAT THE RRBER CUSHION IS SNUG UP

AGAINST THE SIDE OF THE FRAME. TIGHTEN THE 3/8” FLNGE NUTS ON EITHER SIDE OF THE
BRACKET TO 19LB. FT.

SERVICE PARTS LIST

ITEM | PART NO. | QTY | DESCRIPTION
1 552850 1 BRKT-MTG, SES, FRONT, LH, BODY MOUNT
1 552862 1 BRKT-MTG, GRIP, FRONT, LH, BODY MOUNT
2 552851 1 BRKT-MTG, SES, FRONT, RH, BODY MOUNT
2 552863 1 BRKT-MTG, GRIP, FRONT, RH, BODY MOUNT
3 552852 1 BRKT-MTG, SES, CENTER, LH, BODY MOUNT
3 552864 1 BRKT-MTG, GRIP CENTER, LH, BODY MOUNT
4 552853 1 BRKT-MTG, SES, CENTER, RH, BODY MOUNT
4 552865 1 BRKT-MTG, GRIP, CENTER, RH, BODY MOUNT
5 552854 1 BRKT-MTG, REAR, LH, INBOARD,BODY MOUNT
6 552855 1 BRKT-MTG, REAR, RH, INBOARD, BODY MOUNT
7 552856 1 BRKT-MTG, SES, REAR, LH, OUTBOARD
7 552868 1 BRKT-MTG, GRIP, REAR, LH, OUTBOARD
8 552857 1 BRKT-MTG, SES, REAR, RH, OUTBOARD
8 552869 1 BRKT-MTG, GRIP, REAR, RH, OUTBOARD
9 103444 6 SCREW-HEX HEAD, M12 —1.75 X 110MM, ZP
10 109451 2 SCREW-HEX HEAD, M12 — 1.75 X 160MM, BZP
11 105909 4 WSHR-FLAT, 2.0 X .509 X .179, ZP
12 102592 6 WSHR, RUBBER, .354 ID X 1.00 OD X .73Kr
13 100062 12 WSHR, FLAT, 3/8”, .438 ID X 1.00 OD.083” THK
14 100181 24 NUT, SERR FLG, HEX, 3/8-16 UNC, ZP
15 104697 4 STUD, STL, 3/8-16 X 3.00", ZP
16 104686 2 STUD, -DBL ENDED, STL, 3/8-16 X 4.0@R
17 100040 6 SCR-HEX HD, 3/8-16 X 1.0” UNC, ZP
18 100118 2 WASHER, FLAT, %" ZP

TRUCK EQUIPMENT

(A LUVERNE Company)

1200 E. Birch St. Brandon, $D 57005 552859 SHEET 2 OECR\PR15




G1ddvoe G 40 &€ IHHHS 658256

—ALISOdd0O dAIS (MdAHONASSV) LHHM- 50025 68 Topne.y 5 3 00z
NMOHS ddIS (MIATYA) LAAT

(Auedwod INYIANT V)
LNTWAINOT HINHL

dvo VOIN dH

MNAYD dH

SNOLLVDOT HTOH
ASHHL dsn

SNOLLVDOT HTOH
USHHL dsn

) SNOILVOITddY
© g0 VOAN JOd
Aw HT % HY HOLIMS

SgvD VOHWN dH

SHYD MHY¥D dH

SAVD MAID/AVND 00GT

m E%Q@ZE@ m< %E¥©<$@ %4@% _mmoﬁow\mmo;@ ‘'ON THAONW
\% OWHV%;H% LSIT SLAVd HDIAYHES




¢rddvoe G 40 ¥ LA4HS - 698eCs —H1IS0dd0 JAIS (YADNISSV) IHOIHE— 00z 03 o St 3002t

(Auedwod INYIANT V)
LNTWAINOT HINHL

NMOHS ddIS (MIATYA) LAAT

NMOHS HAIS (MAATIA) LAAT

T

\m

SNOLLVDOT H'IOH o o
HUSHHL dsn

ALISOddO HY
NMOHS HT

HLISOddO HY @

NMOHS HT (L)

41180dd0 Hi(9) -
nmons H1(S) )
LA

@<© ®<Q®\>\%E$© _mmosw\mmo;@\.oz THAON
N o @ %V@ LSIT SLIVd HOTAYHS




G1ddvoe G 40 G IHHHS

6G825¢

SNOLLVOOT HTOH
ASHHL dsn

ALIS0dd0 1 @

NMOHS HT e &J.

HLISOddO HY
NMOHS HI

NP

—qLISOdd0 AdIS (YAHNASSVA) ILHOIE—
NMOHS ddIS (MIATYA) LAAT

EZQ&h

ALISOdO Ee
NmoHS HT (€)

S>d1A0Id dVO VOHW
& old

500£5 08 ‘uopuedg 8 4a4ig 3 0021

(Auedwod INYIANT V)
LNTWAINOT HINHL

_mmoﬁow\mmo;@\.oz THAOW

LSIT SLAVd HDIAYHES




